Albatross PICHLER

Balsawood Airplane

Bauanleitung

Vor dem Flug:

e Prifen Sie die Servo-Mittelstellung

e Priifen Sie die Drehrichtung des Motors.

e Legen Sie den Schwerpunkt wie in der Anleitung fest. Ggf. missen Sie zum Ausgleich Gewichte in die Nase legen.
e Priifen Sle alle Anschlisse im Rumpf sowie alle verbauten Komponenten.

e Seien Sie beim An- und Abstecken des Akkus vorsichtig. Tauschen Sie den Akku beim ersten Anzeichen von
Niedrigspannung

SICHERHEITSHINWEISE

e BEEE
o Dieses Produkt ist kein Spielzeug. Ihre Sicherheit ist davon abhingig, wie Sie mit diesem Modell umgehen , Bei falschem Specification Suggested Equipment

oder unvorsichtigem Umgang kann es zu Verletzungen kommen. Kinder miissen permanent von einer Aufsichtsperson

tiberwacht werden solange sie dieses Modell fliegen. Nicht fiir Kinder unter 14 Jahren geeignet. ZERE:1800mm (70.8 inch) SHEN: 2)4%2 20cc gasoline(DLE-20CCRA) GP: 2-stroke 20cc gasoline(DLE-20CCRA)
DIESES MODELL IST KEIN SPIELZEUG. HU:1430mm (56 inch) 4,41%2 30cc gasoline 4-stroke 30cc gasoline
#2KEE: Skg 2,%1F2 90class Methanol 2-stroke 90class Methanol
o Nur auf zuléssigen Platzen fliegen. ) ) 4,572 120class Methanol 4-stroke 120class Methanol
Wingspan:1800mm (70.8inch)
o Empfingerreicheweite priifen und einhalten. Fuselage Length:1430mm (56inch) FBEfl: Bk 4220-5030 410KV-300KV EP: Motor : 4220-5030 410KV-300KV
Flying weight:5KG (About 11 pound) EEth 6S 4000-6000mAh BATT : 6S4000-6000mAh
o Als Anfanger nicht ohne Aufsicht fliegen. E2J& 80-150A (6S) ESC : 80-150A (6S)
ichwei ' Hfth: &0t 16 Propeller: 16 inch
e AuBer Reichweite von Kindern aufbewahren. fEM, 37g*2+1pcs / 17g*2pcs Servo: 37g*2+1pcs / 17g*2pcs
Y& 1pcs Y wire 1pcs
FEIEL 30cm 4pcs Extension wire 30cm *4pcs

e Dieses Modell kann Fiberglas und Carbonfasern enthalten. Bei der Bearbeitung des Materials Schutzkleidung wie Brille und Handschuhe
tragen.

=
Tools Needed

MR AR NRER
S i i S0

HINWEIS: Anderungen und Irrtimer vorbehalten. Besuchen Sie die Produktseite in WWW°p|Ch|er'm°de"bau°de

unserem Onlineshop um die akutellste Anleitung zum Produkt einzusehen. C € E "
L MK
ay




EHE(NESER, SREIRST R e/ MHNERSESE R ERE R,
Photos shown here just for reference, the product you received maybe slightly
differ from the photos due to continuous improvement on products.

A4 KRE, A, BRTH EER, EBiY nsF

Wood pieces Carbon tube, carbon sheet, fiberglass parts Landing gear, accessories, stay wire, etc.

TR JERALAT: BRI, BERREUSENETLRED.
Note: The 1:1 drawings shall prevail when assembling,
and the pictures provide reference and detailed display.

NS =
Assemble the Fuselage

~. F2/F2-1.. . F11/F11- 13 E
S/ F1-1 \gi‘x EltEErbE 9 EEIK,
. ,3 F2/F2-1..F11/F11-1 are
& \ /spliced and fixed as a whole

\:‘ F1 / according to the left picture.
I\ﬂ/

XE08*6*126mm
carbon tube

—1

IR HTHERE, REITIMRM TETSEM, BRTROKER, BAE
FLEINE.

Note:While assembling,take down the parts

from the board by knife,pls use the fast dry adhesiveas stabilization
and whitelatex as reinforcement.

D) rrr @ EIRLA
cA/ Fast dry adhesive White latex




EERIERAPVCSE ,,
Install the PVC conduit in
————__the position shown

ERERRE
Same installation on left and right

F42-3 Fa2.2
F42-1

F12&F12-1

R

F11&F11-1

HEHE, FIEER
Stack and bond, and polish smooth

NGB
rﬁ : -

S




NEERHREZRESE1: 1BXR
Please refer to the 1:1 drawing for the
installation of the fuselage beam and mask

BEEEHSE
Assemble the Hatch

NERE |

Assemble the Wing

MEBHERBESRT: 1ERETHE. FERUTRERNLET.
Please refer to the 1:1 drawing for wing assembly,and pay
attention to several details marked below.

151 Detail 1

TERMNFIEE

Install the claw nut

" 2 -

iR HRILPER, BNSBEREREBHITRENHE.
Note: After assembling to the above steps, it is recommended to conduct subsequent assembly
after covering each component.subsequent assembly.

EERRE
Assemble the Landing Gear

REOM4*164mmX2
+REEE
Carbon tube GM4*
+Heat-shrinkable tu

REOM4*280mmX2
+HRREEE

Carbon tube GM4*280mmX2
+Heat-shrinkable tube

2R, BEFEAXR, REER—N.

Insert the landing gear into the fuselage, and then insert the bracket.
When installing, follow the steps shown in figure 1.2.3, firstly install
one side landing gear, then insert the bracket, and finally install the
other side.

L

TEREELRANMENTL
&b, FARTFRRRLEL,
Fasten with
quick-drying glue
at the four
insertion holes of
the landing gear.




-locking nut

NBZE
Assemble the Wing

BRI STZRISS IR 1ER, WUKEEIRERAIER
MR, WASRENRRR AR TR,

The subsequent installation of the fiberglass bracket
refers to the 1:1 drawing, and selects the correct compo-
nents for installation by comparing the lengths.

It is recommended to spray black paint on the fiberglass
bracket before installation.

FEMUEBRANREINEEQ, FHERN A ARAETUE
BHE.

Insert the thinner bracket Q in the position shown in the
figure, and lock the left and right ends of the two
brackets with self-locking nuts.

Rubber band

B

= = SRR EWE

®the direction of the ring as shown

Eﬁg‘?&i’%@iﬁ)\imﬁ, FERMREZERSBFLANSIER, IR EZ AR LIRSS
Sy L.

Insert the shaft sleeve on the landing gear bracket and bind the two
brackets with rubber bands. The rubber bands are tied to the corners
of the landing gear protrusions.

FAERIRLEER ST T L.
Fix the wheel cover on the wheel with
self-tapping screws.

M1.6*8mm BB
M1.6*8mm Self-tapping screw

M3*20mm #2422 + SR
M3*20mm screw+self-locking nut

O
|

s b M3*10mm 1222 + B HHIREG
R Front \13+1o0mm screw+self-locking nut

M3*15mm 1222+ BHHIREG
J& Back M3*15mm screw+self-locking nut

LUISPILEENGF=D

Insert the paper hinge
into the slot as shown
in the figure

RS TUER A N2 CARUKHAEL.
Put CA glue between the gaps of paper hinges

M3*20mm #8222 + BHURE
M3*20mm screw+
self-locking nut

Note that the ring on the screw
needs to face the fuselage.

@ ERURL FRERREAE TR,

FERIETEBE FR%RReA. (W LEERTR)

Install the rudder horns on the aileron reserved slots. (As shown above)

O

NS EREERE, RN
INREUEBNEIEMEL. (R
EENEFRTR)

Install the servo on the
servo cover and paste the
small wooden blocks to
fix the servo. (The
installation location is as
shown)

AENZE MINE R MIFREEFL

SH.

The servo line is led out
from the reserved hole

inside the wing.

@%ﬂw‘%

M2*10mm BXiEL
M2*10mm Self-tapping screw
TEREES E2esttRatissl  NILERT Z Bi—iner NFEF, B—IniBEAEEN
RESELIFFBIE,

Install the EZ connector on the rudder arm, one end of the
Z-shape steel wire penetrates the rudder horn, and the other end
is inserted into the EZ connector of the rudder arm and locked.




BILABHEL.

Connect the steering rudder to the vertical tail with paper hinges.
INEERNEETT The joints are glued with CA and keep the rudder surface
swinging freely.

Assemble the tail and skid

RERBERE | B RANSEEREES | S AACAKS, FHRSIE

After installing the vertical tail, use a utility knife to cut off
the covering film on the joint surface with the fuselage.

° EHRERKTRE, AELIRSNSESHEHNSK.

Insert the upper and lower wings into the connecting rod, and pay attention to details 1 and 2 when installing.
There are two locks shown for locking the wings must be inserted into place.

@ 1B THLEBNEET, LEANERT 1, 2, XA BHEMENEN, BEAZIAL

IEFHEREBE RS TNSKFREERE | EHEERACAKS, FHRIFEET
LIE 2],

Connect the elevator to the horizontal tail through paper hinges. The
joints are glued with CA and keep the rudder surface swinging freely.

RERHERNIESANS. ﬁtﬂ%ﬁﬁ*ﬁﬁéﬂtﬂd\}b '
Introduce the servo line of the wing into the fuselage Here you need to use a model knife
according to the picture. to cut a small hole '

LERFIEE, B
Bk, AEERD
NEFIRLLHIEA,

After installing the
wings, turn the plane
over and tighten it
with screws in the two
positions as shown

5 Insert F4 nd secure
with CA gl

After the horizontal tail is installed, use a utility knife to cut
off the film of the joint surface with the fuselage.

° KFPRERZETME, AEIIMRSHBESHNSRN.

3*15mm #8244
*15mm screw

K FEEEVHEBBNERMIE, ACARKME. BENKFEEEHAER
IR,

Insert the locating pin of the horizontal tail into the position
shown in the figure and fix it with CA glue.

Insert the horizontal tail and lock it with self tapping screws.

M3*20mm 1222 + 5 IR

M3*20mm screw +self-locking nut

MEIERARS TR BEHREHE. KFERERRINSELRS, BRKEEEFTTIING, &EE
Insert the paper hinge| | 2RCARUKKEE, AEEREERRESKTFREES, FACARIKAE.
into the slot as shown | [ Install the vertical tail and horizontal tail to the tail of the fuselage,
in the figure adjust the horizontal tail to be parallel to the fuselage, and fix the
joint with CA glue, and then adjust the vertical tail to be perpen-
dicular to the horizontal tail and fix with CA glue.

ETFNEEI X TEE, BIRLRE8RE,
The upper and lower wings are connected by brackets
and locked with screws and nuts.

10—




BEREE, BEIIRSSESENERK.
After installing the skid, use a utility knife to cut off the
covering film on the joint surface with the fuselage.

[

\ i
{ Mk |
e, A
L\

M2*10mm 1244 +426F
M2*10mm

——-a |

ERRFRBERENNSER, BEBRSNSER, RREERLR
RECARFAE.
Insert the installed skid into the rear of the fuselage, adjust the

skid to be perpendicular to the fuselage, and then fix it with a lot
of CA glue at the joints.

BRI ANTRERFL, A
[RYESELIBIER.

The rubber band
penetrates into the
reserved hole, and
then wraps and binds
the skid.

BRI LRER
Install the stay wire of wing

PIONBHE2RNL, RERAR

= EEREETARE, FHRAR1.2.3.458
BT, BAEEATE, AT
1, 2, 3ERIRt.

The unilateral wing has a total of 2
pull wires, which are marked in

different colors according to the
illustration, and follow the steps
[ shown in 1.2.3.4. The specific
fixing details are marked in the
illustrations of details 1, 2, 3.

=
\
\
A
: y
\ '\
Wl
W\, X
\

VIS :A_A_“:,_“m_

—11

aluminum buckle

e

RILFRINGINE, B RsEEElE

AR £

CLLCRERELLECERRRAREERRRRLER" )

The stay wire is locked with an aluminum )

buckle and hung on the wing ring via a spring.

ERTA_ E AR, 1E
MERBRAARR, FBCARE
E, FHEEBURLERETEA .
®rE, 1
When drilling the

self-tapping screws in —
detail 4, pad the wooden
block in the fuselage, fix s, . .
it with CA glue, and fix

the self-tapping screw on

the wooden block.

J

M3*15mm BHR%
M3*15mm Self-tapping screw

i%%’fft%lijﬁm, RERTRIR TR ERR A SERRNSE, FERD

RENBEARTH.

Install the servos inside the fuselage, and use the gasket to adjust the
height according to the size of the servo, so that the two servos do
not interfere with each other.

FEERREAZRSRE 2.
Stick the servo box in the position of
the servo shown in the figure.

ER—FREE RN, FHE
1) Sl IS 2V 5
o AU, SR LS R
FREBMESEL, FRIERLENSR
X,

Install a straight arm on the

| servo,the elevator and the
rudder are controlled by two
steel wires. The steel wire pulls
out through the reserved groove
at the rear of the fuselage, and
ensures that the steel wire does
not cross in the fuselage.

TEFHBEAEFIFE MAETRER FLAL Z245hE
i, EESNSHINLRIL,
(FRERZE)
Install the rudder horns at the
reserved holes of the elevator
and rudder, and connect the
steel wire stay wire leading out
of the fuselage.(install as shown)

12—



h / Bt |

Install the power system/ propeller

IHEMERSIRMHM DAL, DAXIRLHE5I2E, B2k, BRIEEAHT
BRSNS BIRE, HARTRREERMISE.

This Albatross provides two types of motor mounts, which correspond
to oil-powered engine and electric motor. Please install separately
according to the power you selected. The installation diagram is
shown here for reference.

Mz D&
Oil engine mount Electric motor mount
WS | ERERR

HEEIEE

Oil engine installation display

EWAERT R Eir— B ENE,
Nz IS EN

It is recommended to apply a
layer of epoxy resin on the
firewall for oil-proof treatment.

P .

- )

Throttle servo ..

B SARERET

Electric motor installation display

M2*10mm BHIRzZ
M2*10mm Self-tapping screw

GEEE |

Install the scale parts

{RESIZ Scale engine

FTERETRRSK
Polish to the shape
shown in the figure

M3*12mm A7 FiR2L
SNEEEET 24
Hexagon socker screw

K4/K3/K2/K2

M3*12mm*12pcs
Hexagon socket set screw

TR BREMHEETE,
BRI,

Note: spray black paint
after assembling the
scale parts.

{REHE Scale gun

EFRRATE M ESEE) 1 8mmEE L, BRARKITAEERL,
Wrap the plastic parts onto an 18mm round bar with adhesive tape, and then heat
them with hot air for shaping.

SRR, B NERFRERHTRERE.
Finally, remove the adhesive tape and the shaped barrel for subsequent installa-
tion.

@1.5*104mm

©4*148mm

=
N2*2Pcs

TR GEMEHERTE,
IS FR e AR,

Note: spray black paint
after assembling the
scale parts.

BRENE

Scale gun

el [EEIE

~ Scale engine

M2*10mm HIRZ
M2*10 mm Self-tapping screw

14—



FEBUIRZLEIE $iT RAMREEE]

N5, HEEHEEXTLET

Fix the pilot board seat to the

fuselage with self-tapping

screws, which can be removed
| during later debugging.

TR GEMEHRTE,
IS RR E AR,

Note: spray black paint
after assembling the
scale parts.

Display the C.G
BlMuERT

—15

EFRMENS B T RE R B A LA TR E, FEMENEREOMIE.
When using an oil-powered engine, it maybe necessary to counterweight the
head of the airplane, and the oil tank is placed at the center of gravity.

EFREERNS 20, BT AREMEN USRS,
When using the electric motor,the center of gravity can be adjusted by
adjusting the position of the battery.

BEERT, CHAEMNRENT:

Usually, the control throws set as below:

=90-95mm E“ﬁ
Aileron

~3: ) 20°-35°

/ 20°-35°
_—””’ﬁi - ”"’ -
- -~ — 5
*EEE’EEE:**:””””””3 ***** - :’Ezg:::’\ ************ EEDEEE RS
25° 25°
: FHzne e y2101: - A
Elevator Rudder 25°
_y
EMKIT(Normal Flying) 3D7K1T B KHSZHE(3D Flying only support some models)
EIE Aileron + (15°-30°) +40° g EE K (or larger)
SEE Elevator +15° +40° g FEE K (or larger)
FERE Rudder +15° +40° EE K (or larger)

EREE Flap (/27K take-off) 15°-20° (f&% Landing) 20°-40°

AN ESEVERR, #E, ssESRtERNE, FLLERTHAREEASE, AETmARREEERARIES

RIERT, FfiIgEsLUMBE SLASRIRERSIER.

Some special models will have V-tails, flaps, leading edge wings, etc., which can be used as a reference for conventional
flight angles. If you do not confirm and there is no experienced person to guide you, we recommend that you first test

at a small angle to confirm that your settings are correct.

16—




—17

hulis e b gl

Control Directions Tests

FHREAF AL
Lifting rod down

FHBEAT _EHE
Lifting rod up

HrTEa :

S

Steering rod to the right : ==

HRTRA
Steering rod to the left

IEFREAa
Direction rod to the right

. nnpZ
BEFRA L

Direction rod to the left =

Pichler Modellbau GmbH - Lauterbachstr. 19 - 84307 Eggenfelden
mail@pichler.de | 08721-5082660

18—



